


38

2.1 Introduction

Wastewater is a combination of one or more of:
domestic effluent consisting of blackwater and
greywater; effluent from commercial establishments;
industrial effluent, storm water and other urban run-
off; and agricultural, horticultural and aquaculture
effluent, either dissolved or as suspended matter
(Sato et al. 2013). Population growth, urbanization
and economic activities have resulted in an increase
in wastewater volumes across the world, with
this trend expected to continue (Sato et al. 2013),
including in Africa, which has experienced the
highest population growth rate in the world of
2.51 per cent during the period 2000-2015 (United
Nations Department of Economic and Social Affairs
[...]
2.3 Industrial Wastewater Management

Typical industries that generate significant amounts of wastewater in Africa include mining, pulp mills, tanneries, textiles and
food and beverages

2.3.1 Regional trends in industrial
wastewater management

Wastewater management is the process of taking
wastewater and treating/managing it in order to
reduce the contaminants to acceptable levels so as to
be safe for reuse or discharge into the environment
(United Nations Economic and Social Commission for
Asia and the Pacific [ESCAP], United Nations Human
Settlements Programme [UN-Habitat] and Asian
Institute of Technology [AIT] 2015). Key practices of
the wastewater management process include water
conservation and water and wastewater quality

Case Study 2.7. Impact of industrial
effluents on water quality of streams
in Nakawa-Ntinda, Uganda

A study was undertaken in 2009-2010 to
investigate the physicochemical parameters
of streams that receive effluents from
industries in the Nakawa-Ntinda industrial
area of Kampala and drain the area into the
Kinawataka wetlands, which are linked to

Water is an important daily requirement for industrial
processes, with the global industrial demand for water
for the year 2017 estimated at 5.5 billion m® (Thierno
and Asplund 2009). As such, industry generates a
substantial proportion of wastewater. Africa’s industry
is still underdeveloped, with a slow rate of growth in
most countries, particularly in terms of manufacturing
as Figure 2.4 shows. Only a few African countries have

significant industry, and these include South Africa,
Egypt, Morocco and Tunisia (United Nations 2012).
Industrial wastewater discharge can contain a wide
range of contaminants. Typical industries in Africa
that generate the biggest portion of toxic waste
include mining, pulp mills, tanneries, textiles, food
and beverage, sugar refineries, oil production and
pharmaceutical production.

Lake Victoria. Industries in this area include
fish filleting, food and beverages, plastics,
chemicals, pharmaceuticals, iron and steel,
and paints. At the time of the study, none of
the industries had an effluent treatment plant.
Untreated effluents from these industries were
discharged into the streams, posing a threat to

African and Asian least developed countries trends in industrial sector composition

Percentage contribution to GDP

10 15 ‘ ! 30
2000-2004
2005 I Africa
Industry W Asia
2006
2007
2000-2004
. 2005 W Africa
Manufacturig Asi
2006 W Asia
2007
2000-2004
2005 Africa
Construction )
2006 | Asia
2007
2000-2004
2005 ,
. Africa
Mining )
2006 W Asia
2007

Source: United Nations Conference on Trade and Development [UNCTAD] (2009);
Included were 33 African and 8 Asian countries classified as LDCs by United Nations Economic and Social Council.

Figure 2.4. African and Asian least developed countries (LDCs)*: Trends in industrial sector composition
(2000-2007) - Percentage contribution to GDP

SANITATION AND WASTEWATER ATLAS OF AFRICA

these streams, Lake Victoria and public health
through downstream water usage (washing
vehicles, laundry, irrigation of vegetables,
drinking (wildlife) and recreation).

The water quality of the sampled streams
confirmed that they were recipients of
wastewater discharges. For example, they
contained high levels of organic content
(BOD5 and COD values of up to 326 mg/I
and 1351mg/I, respectively), total dissolved
solids (up to 4.6dS/m), apparent colour (up
to 958 TCU), total nitrogen (up to 33 mg/l),
metals (lead and copper up to 0.256mg/l and
0.52mg/l, respectively). Wastewater from the
food and beverage industries did not comply
with the national (Uganda) effluent discharge
standards with regard to the aforementioned
parameters (apart from heavy metals), while
chemical and pharmaceutical industries did
not comply with the discharge standards as
regards heavy metals.

This study reveals a scenario that is typical of
most industries in developing countries where
environmental regulations are not effectively
enforced. To avoid pollution, regulatory
authorities should closely monitor industries’
compliance with related regulations.

Source: Walakira and Okot-Okumu (2011)




Trends in industrial effluent management in African regions
ALGERIA

Industries discharge untreated
wastewater into natural water
bodies (including the sea) in
violation of government regulations.
It is estimated that about 200
million m3/year of untreated
industrial wastewater is discharged
into the environment (METAP
2005a).

TUNISIA

MOROCCO Less than 60% of polluting

Most industries discharge
untreated wastewater, and
about 1 billion m3 of industrial
effluents is discharged annually
into natural water bodies
(METAP 2005b). .

sewerage networks. The
remaining units discharge

20050).

SENEGAL

More than 80% of industrial activity in
Senegal is concentrated in the
peninsular of Dakar, hence most of the
industrial wastewater is discharged
directly into the sea (Net et al. 2015).

GHANA O

The majority of the industries located

along the coast discharge untreated

wastewater directly into the ocean, while

those located further inland discharge

their wastewater into major streams and O
urban storm drains (Gyampo 2012).

NIGERIA

Over 70% of industries (more than 7,000
industries) in Nigeria are located in Lagos, with
less than 10% having installed treatment facilities
(Onyekwelu et al. 2003). The majority of these
industries discharge their partially treated or
untreated wastewater into the environment

EQUATORIAL GUINE,

Discharge of untreated industrial
effluents directly into coastal waters
is a key problem since wastewater

(Oketola and Osibanjo 2011). treatment facilities are limited in the
country (UNNFF 2009).
CAMEROON
About 80% of the country’s industries ANGOLA

Industrial wastewater in
Angola is discharged

directly into the rivers and
the ocean (USAID 2010).

ZAMBIA

The Kafue industrial complex in
Zambia is located 45km from

are located in Douala City. Due to the
poor handling of waste from these
industries, particularly petroleum and
chemical products, the bulk of the
effluents are discharged into streams
that flow through the city’s industrial
zone and end up in the Atlantic Ocean
on the coast of Cameroon; Mbi and Guo

2017). Lusaka. Its industries discharge most
of their untreated wastewater onto
land and also into the Kafue River
(Moyo et al. 2013).

Northern Africa

ZIMBABWE

40% of the wastewater generated in
urban areas in Zimbabwe is
discharged untreated into the
environment (UNECA/UNIDO 2006).

Western Africa
[ Central Africa
[ Eastern Africa

Southern Africa

The boundaries and names shown and the designatios used on this map
do not imply official endorsement or acceptance by the United Nations.

Figure 2.5. Industrial effluent management in African regions

monitoring (International Financial Cooperation
[IFC] — World Bank [WB] Group 2007). In Africa, most
industries discharge their effluents untreated into
water bodies and onto open land (see Figure 2.5),
contributing to pollution of these resources. Most
of the water bodies around some cities in Africa
are the end points of such effluents. For example,
industrial effluents have been reported to be one of
the main pollution sources of Lake Victoria in Uganda
(Muwanga and Barifaijo 2006). Unfortunately,
information on the quantities and qualities of these
discharged effluents is unavailable for most countries
in Africa. Where wastewater treatment plants exist,
the treatment is often inefficient either due to poor
design, construction or poor operation and results in
discharge of inadequately treated effluents.

The industrial wastewater treatment process (physical,
chemical and biological) removes pollutants and
organic matter from wastewater. The aim of this
treatment is to produce an effluent (and sludge)

industries are connected to

untreated effluents, often with
high pollution loads, into natural
receiving water bodies (METAP

EGYPT

The River Nile supplies 65% of
Egypt’s industrial water needs, and
receives more than 57% of its
effluents (Abdou 2018).

UGANDA

Most industries release their effluent untreated into water bodies,
wetlands and onto land (Failler et al. 2016). Uganda water
resources face immense pollution from industrial effluents, among
other sources (NEMA 2016).

ETHIOPIA

Over 90% of industries in Addis Ababa discharge
untreated effluents into adjacent rivers and open land
(UNECA/UNIDO 2006). It is estimated that industries
discharge close to 4.9 million m3/yr of wastewater into
Akaki River (Maschal Tarekegn and Truye 2018; Worku
and Giweta 2018).

KENYA

In Nairobi’s industrial area, the
effluents from various industrial
plants are discharged into Nairobi
River (Odhiambo et al. 2016).

RWANDA

The country’s relatively few factories are mostly
located within or near wetland zones and
discharge all their wastes, including effluents, into
watercourses and marshes without prior
treatment (Twagiramungu 2006; REMA 2015).

TANZANIA

80% of industries are located in urban centres
and effluent from these is discharged
untreated or partially treated into nearby water
bodies (Mwenda 2014).

MOZAMBIQUE

35% of all factories in Maputo, Mozambique are
chemical industries whose effluents are discharged
untreated into the Motola River and end up in the
Indian Ocean (UNECA/UNIDO 2006; Kayombo 2008).

SOUTH AFRICA

Gauteng is the most industrialized province in South Africa, and one of
the most industrialized regions in Africa. Mining and manufacturing
activities are responsible for the production of large quantities of
hazardous and toxic waste which ends up partially treated or untreated
in surface water, particularly the Vaal River, as well as groundwater and
land (GDARD 2011; Sibanda et al. 2015).

1000 km
GRID-Arendal/Kristina Thygesen

The low electricity generation capacity in many African towns and cities negatively affects wastewater treatment

SANITATION AND WASTEWATER ATLAS OF AFRICA

51



52

Table 2.2. Effluent characteristics of key industries in Africa and wastewater treatment and reuse

Industries

in Africa Textile

Amount of 0.5 to 300 cubic

water use* metres/tonne of
cotton and 4-84
cubic metres/
tonne of synthetic
textile wet finishing
operations (Shakih
2009)

Characteristics | pH, total suspended

(quality, key solids (TSS), true

pollutants colour, biodegradable

present) ** organic matter (BOD5
and COD), phenols,

and heavy metals (Pb,
chromium (VI), Cd, Zn,

Ni, Fe, Cu)

Constructed wetlands
(Stefanakis 2018)

Treatment
options

Primary treatment
which involves
physicochemical
processes (grit
removal, oil and
grease removal,
flocculation,
coagulation and
ozonation) followed
by secondary
treatment (biological
processes under
aerobic or anaerobic
conditions e.g.,
stabilization ponds,
advanced oxidation
processes). Lastly,
tertiary treatment
(e.g. electrodialysis,
reverse osmosis and
ion exchange) (Ghaly
etal. 2014).

Pharmaceutical
production

About 200 cubic
metres per day (for
annual capacity of
700 million packets
of tablets, 130
million capsules; 297
cubic metres syrup
mill vials, 79 mill
ampoules; and 32
tonnes ointment at full
capacity utilization)
(Development Studies
Associates [DSA] 2008)

BOD5, COD,

pH, true colour,
pharmaceuticals
and emerging
contaminants

Sewage treatment
plants (primary,
secondary and
biological processes)
can partly remove
pharmaceuticals
(Lockwood et al.
2016). Ozone/
granular activated
carbon combination
is found to be
effective in removing
most antibiotics
(Guillon et al. 2015).

Pulp and
paper

About 150 to 250
cubic metres per
tonne of product
(Central Pulp and
Paper Research
Institute [CPPRI]
2008)

BODS5, COD, true
colour, total
suspended solids,
chlorinated organic
compounds

Integrated
systems that use

a combination

of either two
physicochemical
processes; a
physicochemical
and a biological
process; or two
biological processes.
Physicochemical
treatment
(sedimentation,
ultra-filtration,
flotation, screening,
coagulation and
flocculation,
ozonation and
electrolysis) and
biological treatment
(activated sludge
and aerated lagoons,
Upflow Anaerobic
Sludge Blanket
[UASB] reactor)
(Ashrafi et al. 2015).

Tanneries

34-56 cubic
metres/tonne
of raw hide
(conventional
technology)
(Infogate/GTZ
2002)

pH, suspended
solids, true colour,
total dissolved
solids (TDS),
biodegradable
organic matter
(BOD5 and COD),
total kjeldahl
nitrogen (TKN),
chromium (IV),

oil and grease,
sulphates, chlorides

Pre-treatment -
physicochemical
(grease removal,
sulphide removal,
chromium
precipitation),
primary treatment
(equalization,
chemical treatment,
sedimentation),
biological
treatment (primary
or chemical with
extended aeration
and/or nitrification
and denitrification,
and constructed
wetlands
(Stefanakis 2018)

* Water consumption varies drastically, depending on the type of applied technology (conventional or advanced) (Infogate/GTZ 2002)
** Characteristics of industrial effluents vary greatly and depend upon the size of the industry, chemicals used for specific processes, amount of water used and type of final product produced.

of the appropriate quality to be released into the
environment or reused. The requirements for the

treatment and effluent quality are established in

the legislation of each country (United Nations
Environment Programme [UNEP] 2015). Table 2.2

SANITATION AND WASTEWATER ATLAS OF AFRICA

Wastewater

reuse

highlights the effluent characteristics of key industries
in Africa and uses for wastewater following treatment.

is associated with several
benefits, including the reduction of pollution

Food and
beverage

0.2 to 1,000
cubic metres/day
(Kayode et al. 2018)

pH, TSS, BOD5,
COD, nitrogen

A combination
of biological
(secondary
activated sludge,
anaerobic
digestion) and
physical chemical
treatments
(flotation,
coagulation,
sedimentation,
filtration,
adsorption,
membranes,
primary settling)
(Cotruvo 2018)

Sugar
refineries

Approx. 2 cubic
metres per tonne
of cane crushed
(Gunjal and Gunjal
2013)

BOD5, COD, pH,
TDS, nutrients, oil
and grease, true
colour, suspended
solids, total
nitrogen, total
volatile solids,
sulphates

Pre-treatment
(grease removal),
primary treatment
(equalization - first
stage stabilization
pond), biological
treatment (aerobic
lagoon or anaerobic
contact process/
UASB reactor/
anaerobic filter
followed by waste
stabilization ponds)
(Kushwaha 2013)

The treatment
scheme that
seems to be the
most economical
consists of
anaerobic pre-
treatment followed
by aerobic
polishing (Macarie
and Le Mer 2006).

ending up on land and in water sources. The
benefits and details on estimates of the potential
of waste streams in Africa such as water, nutrients
and energy can be found in Chapter 6 on the
circular economy.



Table 2.2. Effluent characteristics of key industries in Africa and wastewater treatment and reuse (continued)

Industries Pharmaceutical Pulp and Food and Sugar

in Africa Textile production paper Tanneries beverage refineries
Wastewater Sludge can be used Aquifer recharge The treated Tannery effluents Recovery of Wastewater with
uses or by- as a building material (Lockwood et al. wastewater can be are largely not methane (biogas) simple anaerobic
product (flooring tiles, solid 2016) recycled for reuse used because of for energy, treated treatment can

and pavement
blocks, and bricks)
(Balasubramanian et
al. 2006).

Treated effluent water
(using microfilters and
advanced membrane
technologies [with
higher investment
cost] and natural
material zeolite to
change hardness and
conductivity) can be
used in the textile
finishing processes,
without a negative
impact on the product
(Erdumlu et al. 2012).

in the pulp and
paper industry, if
its quality permits
(Ashrafi et al. 2015)

Waste stabilization ponds are designed to remove organic matter and pathogens from wastewater

the potential risks
to public health,
agriculture and
livestock (Adewumi
and Oguntuase
2016). Recovery

is undertaken for
chrome and biogas
generation.

residues can